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@ Im TEST REPORT .@

ACCREDITATION  National Accreditation Center of Ira INSIG

¢ 1SO/ 1EC 17028
REF.679 NACY LAB/ 645

IRAN NATIONAL STEEL INDUSTRIAL GROUP

P/I NO: INSIG, DATE 07.01.2017
SIZE: 12mm
TYPE OF SAMPLE: DEFORMED BAR (REBAR)
SPECIFICATION: ASTM A 615
STEEL GRADE: Gr. 60

TEST RESULTS

PARAMETER ACTUALVALUE |

C (%)
= £ Si (%)
2 —
E %
;:3 g —___-_\fln{ o) .56
- J P (u,rn)

Yield Strength(\a‘ll’a}

Tensile Strength( ‘\H’d}

Hongalmn (%)

180° Cold Bending

Mechanical
Properties

Accepted

SOLAT BIRGANI
Q.C MANAGER

Ngpl g5 oY g3
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Product quality certificate

| ( Specification ) ol
9o gl | dalials ojlats 5 it ol aasie e
1396/07/16 46634 ISIRI 3132

(L“Nn)ﬁ ojled | KS{WM}‘*’M o (339

b 3 | Shatnta S (59 3 pload 5 5 s Sl
_ ( Mechanical properties )  Suits

wgd b,T oY g3
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8342652935 Jyans 3 dalinlys i ot
Fall rasls e b AP/ 1yads fo )b , Toh 1 aobiunlgs olod
Jyame Sl ply> >35> Js—ame lakin
S g e [ (1) Jabr sbiajl| 2l plSminl| b plfoiu! [ (MM) 75 Job wgd as Juss oyl e g b & 8o 3l Jyazxo u ¥
OK 22 524 356 100 GMA 85608-85617 96.12.06 a10 A2
OK 21 640 488 60 JAM 84143-84144 96.11.29 012 A3
(AT) Foo glsfle | Silke Sladkdie b ydy jlae AT) TP 210 8lo Sl Slaskie bpd jlao
Ja-b olsayl it ALl | skt plnzal (mm) x5 Jsb Js-b oLl S ol | ek plSoial | (MM) 8 Jsb
MIN 16 % MIN 600 Mpa | MIN 400 Mpa 5A MIN 15 % MIN 500 Mpa | MIN 340 Mpa 10A
i T T T T ¥ L A AR i |
C=<0.35 5is0.65 Mns 1.36 P<0.050 §50.050 CE=<0.50 (AT g1 250 . "
Jpazs bl oS 5
C<0.40 §i<0.65 Mns< 1.66 P<0.050 5<0.050 (AT gl 2 )Sha
: ili o )lels (i
8 s o301
oSl YAYY o led @y oyl do 3 lailin] Gllas sus 4l Jg—mazs |
14l e kS J S sy




. O woingsi | S0
(TUV) e 349 ST o
GROUP s S
e 150 9001:2015 amiE= o F-012-01
96/02/07 a8 INSO3132 2 ye 3 itz ‘8 e ol
Alll AGOST) Jolas 5 st 532400 £1 28l gy ®i6 10l
et Ty (SO ol om0l g 960125A igas o5 96001AA sy lad
wali E9i ogel A 3 lill 2> o9e3l T I ]
—_ Poogl v ke “l asly iat Al
4 deaia @ g (g 4de o] el !
= 1.558 1.580:5% (5 g ) oo o o Flloa iy 7 )
- { /
—_ S P Mn Si C S v
— 0.045 045 1.60 0.60 0.37 4 s 1) iy ampd ¥ Lad
e e
0.028 0.021 0.697 0.179 0,335 S
— 480 400 (e fo oo Feidaeld 23 il sl
— 623 600 (gopa Fo hen o (i) 228 Zomglia il e e ST e
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A VIYE ¢ jqume b

. - 3 deols & 4 _' * — > " - /z S ] "
VYN 5 asli oala o leds  ustlhs o Mdﬂ’{q/ /f\'\\
s i

4
(3 5540) J paie CankS doiatl o e O
O] G b Y geame Sl le

s el Jﬁ.‘ ol.ﬁ.:.:lan

iy o jlads eadily o ejled byl 2 jladlat CodeS 02 Jgeamma il g pli

- . |
9611104595 | wissslas suxes 54-768311 ISIR13132 | ATIL(AJ420) 12-16-25-32 mm sl 2 S

LUl algs

Mechanical properties

.. . ; plialad G | plsadind 5
s Saeil Jsbibas 3l = 2
S Gy o gy 3 Al i : ol 5
ek R Sad Ay gl i (i elongation A5 Rm/Reh U.T.S Yield point ple
Mandral Dia | Angle bending Rebending (%) Nmm2) | (Nimm2) (N/mm2) J
3d 180 90-20 20 1.36 630 460 12
6d 180 90-20 20 1.36 640 470 16
6d 180 a-240 20 L35 (i1} A 25
6l 180 90-20 20 1.37 660 480 32
chemical composition
g 8yl 093 0yleds % C % Si “%Mn % P % S Jaeazs pil
96121-9718 0.3 0.2 0:75 0.02 0.01 12
6131-3222 0.29 0.22 0.76 0.015 0.012 16
41.2 - 95
BLEL-2916 0.31 0.21 0.78 0.012 0.015 23
et 0:31 0.22 0.8 0.01 0.012 32
Cilapagl]

B Sl AT s e e I e s S e L S R ) s M o

iy oo bl iy 5 skl g g Blad 5 e

il e ] 208 o ety g e 15 G b w iy sl

& Al e el 36 A A RALT e ppte Adial o

e sy B g e et elal o Ll 3 Sle Ml A ged 300 5 Il e Gle e PAEY 5 Ikl b Ballae § 58 Y giame
il

L o -
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o8 o il 5 (5 )l Lt s Do g ] g ) peame Sand AT a1 Lo e s 30 1) s L do g s ol F g ate
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Min Min
18% 340
ok NoT[] 16% i 400
OK[d nNOT[] 16%

ok wNoT[»

i %C | %Mn| %Si | %P | %S il -8
£ | max | Max | Max:| max | max | ¥ et A\ A
[ |om|1s 0.5 | 0050045/ 340 -fr\g
; : l B A

0.37| 16 | 05 | 0.05 0.045| 400

033 |156| 06 004 [ 004 | 420 N28-B28,31,39,42,49,50,56 - .

Y
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I Quality Control & laboratory management
— |Certification for rebars

|Grade : AT - 400

|Date6L0.5L10...

|Remark : According to ISIRI 3132

|Heat Treatment : As rolled

[Bendfng result : :

|For rebar ~ 8<d<16 Mandreldia. :
|For rebar 18 <d < 32 Mandrel 64
[Chemical propertie s : C max : 0.3;
|Mechanical properties :

[T0
12

fi—
LR

(5598) it 1 5 1 3¥ 68
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(REBARS QUALITY CONTROL CERTIFICATION)
(Kg) ooy | s v £l v ¢ . :
YYA 3 B m | = = 3209 3206 | 3214 Wy 5 fonds
Jgana 5 v N | ABLEA and Jgl Jypana Sk
i ‘ 3163 3 e i T ot Sl g
(A2) UT¥ i DIN488 12000 10 5SP
d.!-ﬂ-'gﬁ.ﬂ&.. wal gi
gk s d sl 3 S plS Akl s plSaded
Yo (N/mm?) (N/mm?*)
OK Min 18 Min 500 Min 340
Jyaaa s oS i
%C % Si % Mn %S YoP i S O A \ TS
max 0.35 | max 0.65 max 1.36 max 0.05 | max 0.05 | max 0.50 | 650
Wl ot | cigpals o e sl ol 4.!!‘,-0}..‘.[ S L
QUANTIY CRIPTINR !
2 S ) S ) paes | ghna pludaal g ol
ulp)
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Technical Certificate / Jgass o8 asliales
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Reference Chemical Composition | g yo o2 beows cus »

Q?;,f-w &)

| Ok | (M) s ] (P
o = - ¥0

Reference Mechanical Properties / g 5o SwilSe jolgs

P s aly | 7o o i || T poocal
_ | ProProcedure | Min Yield .S.P(N/mm?) | Min Tensile.S.P(N/mm?) | Min Elon
) ve- Bes
CcT £ e

] fesdeles Qs sles
| Heat Number | Number Of Bundles
2o AE e 4‘
o2 Az | — 3
v————-—'—'_"'_’/f S T
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Quality Control Certification For Rebars
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Hot-rolled steel bars for reinforcement of concrete Quality : Grade ST 5SP
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Inspection Certificate hllp:ﬂqc.iasc.net:SﬂSS(strucmICeriiﬁca(c,asp?O=0RD—08280—1&l. i

Number: QGST/96/2411 Date: 1396/04/31

Order No.: ORD-082804

Material No.: 0060/D018B Material Des.: ROUND 00601 18 MM DEFORM BAR
Heat No.. 1735034 Grade: 00601 (Alll)

Delivery Standard: INSO 3132 (2013)

C |
'0.35 | 0.29 : 1.22 0.010:0.009|

Dimension(mm):
+0.3
-0.5

+100

Diameter: 18 100

Length: 12000

Mechanical Properties:
Re(imm 2RmNIMm?). A%
452 666

Other Information:
Bend test result :2 £
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No.

i

17710

ISIRI3132

AJ400 QTB |

Lot No.

Al o jla

Consignment No.

(54) dsm

Length (m)

14156-14157-14125

18375

12

Adsasa 03g"

ﬂht (kg)

(pAskS) 2 Cs

Weight (kg)

23480

40260

(p5088) A2 &35
Weight (kg)

Ly Aoy a3

Bundle quantity

14

16780

12

W Al o el
Bundle No.

16845056-164518-164519-164520-164556-164567-164550-164553-164554-164555-163262-163264

=,

Hot Roll Quenc
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